



**Date:** 22-Jan-14  
**Serial No.:** 014445-1  
**Page:** 1/1

## TEST REPORT

**Tested at:** TQP Laboratory, Bshamoun-Salim  
 Center, 2<sup>nd</sup> Floor  
 P.O.Box: 30-24 Choueifat-Lebanon  
 Telfax: +961-5-814012/13

**Client:** Ghalayini Trading &  
 Industry (G.T.I)  
 Beirut-Lebanon  
 Tel: 03-473700

### WATER PERMEABILITY OF CONCRETE (BS 12390-8)

**Project:** Evaluation of material  
**Sample Type:** Water proofing seal

**Testing Order No.:** 4445  
**Sampled by:** Customer  
**Sample Received on:** 15-Jan-14

Customer reference		Null (without Neoroof)	Neoroof
Starting	date	18-Jan-14	18-Jan-14
	time	1:00 PM	1:00 PM
Termination	date	21-Jan-14	21-Jan-14
	time	1:00 PM	1:00 PM
Water pressure, bar		5	5
Maximum depth of water penetration, mm		50	0

<b>Tested by</b>	Alaa Aldeen Alkayyali		<b>Received by (Name &amp; Sign)</b>
<b>Technician</b>	<i>[Signature]</i>		
<b>Reviewed by</b>	Hussein El Beqai		
<b>Lab Engineer</b>	<i>[Signature]</i>		

This document shall not be reproduced except in full, without written approval of TQP Company  
 The above results relate only to the sample(s) tested and should not be used for advertisement purposes